
APPENDIX F 
Air Quality Assessment 



A I R  QU AL I T Y  &  

GR E E N H O U S E  GA S

IM P A C T   
AS S ES SM E N T  

AUGUST 2016 

PREPARED FOR: 

NORTH STATE RESOURCES, INC. 
5000 BECHELLI LANE, SUITE 203 

REDDING, CA 96002 

PREPARED BY: 

612 12
TH

 STREET, SUITE 201 

PASO ROBLES, CA 93446 

F O R

LEWISTON CSWD WASTEWATER

TREATMENT PLANT PROJECT 
TRINITY COUNTY, CA 



Air Quality & GHG Impact Assessment AMBIENT Air Quality & Noise Consulting 
Lewiston CSWD WWTP Project August 2016 

i 

TABLE OF CONTENTS 

Introduction ......................................................................................................................................................................... 1
[...]
Impact AQ-2:  Would the project violate any air quality standard or contribute substantially to an 

existing or projected air quality violation? 

 

Short-term Construction 

 

Short-term increases in emissions would occur during the construction process. Construction-generated 

emissions are of temporary duration, lasting only as long as construction activities occur, but have the 

potential to represent a significant air quality impact. The proposed project would include the demolition of 

an approximate 200 square foot existing building, grading and site work at the WWTP and the sludge drying 

beds, concrete form work, the installation of equipment, piping, and electrical. Up to 9,500 cubic yards (cy) 

of soil would be exported and 13,000 cy imported. Demolition, grading, and site work would occur 

concurrently. Other activities, such as building construction, site piping and electrical could potentially 

occur simultaneously (PACE Engineering 2016). Construction of the proposed improvements would occur 

over an estimated six to 12-month period. The project’s overall construction schedule would depend on a 

number of factors including regulatory approvals, funding commitments, and contractor availability and 

scheduling. Estimated construction-generated emissions are summarized in Table 3. 

  

Table 3 
 Construction-Generated Emissions of Criteria Air Pollutants  

Construction Activity 

Daily Emissions (lbs/Day)(1) 

ROG NOX  CO SOX  PM10 PM2.5 

Demolition 0.4 4.1 3.9 0 0.2 0.2 

Grading & Site Work at WWTP 0.5 3.5 4.1 0 4.3 0.7 

Grading & Site Work at ERBs and Sludge Drying Beds 4.8 44.6 59.0 0.1 9.1 3.6 

Concrete Form Work & Pours 0.2 1.3 1.6 0 0.2 0.1 

Equipment Installation 0.5 4.9 2.8 0 0.3 0.3 

Building Construction 0.2 1.8 2.0 0.0 0.2 0.1 

Site Piping & Electrical 0.2 1.3 1.7 0.0 0.2 0.1 

Final Grading & Paving at WWTP 5.8 7.3 5.8 0.0 0.5 0.4 

Maximum Daily Emissions(2): 5.8 44.6 59.0 0.1 9.1 3.6 

Daily Significance Thresholds: 50 50 500 80 80 50 

Exceed Daily Thresholds? No No No No No No 

Annual Emissions: 0.1 0.6 0.7 0 0.1 0.1 

Annual Significance Thresholds: 40 40 100 40 15 10 

Exceed Annual Thresholds? No No No No No No 

1. Emissions were quantified using CalEEMod, version 2013.2.2. Totals may not sum due to rounding. 
2. Demolition  grading and site work would occur concurrently. Other activities, such as building construction, site piping and electrical 

could potentially occur simultaneously (PACE Engineering 2016). 
Refer to Appendix C for modeling results and assumptions. 

 

The proposed project would generate maximum uncontrolled annual emissions of approximately 5.8 

lbs/day of ROG, 44.6 lbs/day of NOx, 59.0 lbs/day of CO, 0.1 lbs/day of SOX, 9.1 lbs/day of PM10, and 3.6 

lbs/day of PM2.5. In total, construction of the project would generate annual emissions approximately 0.1 

tons of ROG, 0.6 tons of NOx, 0.7 tons of CO, 0.1 tons of PM10, and 0.1 tons of PM2.5. Construction-generated 

emissions would not exceed applicable NCUAQMD-recommended significance thresholds and would not 



 

 

 

 

 
 

Air Quality & GHG Impact Assessment  AMBIENT Air Quality & Noise Consulting 
Lewiston CSWD WWTP Project  August 2016 

 17 

be considered to result in a significant regional air quality impact. However, construction activities could 

result in localized increases of fugitive dust that could adversely impact occupants of nearby residences 

and result in increased nuisance concerns. As a result, short-term construction-generated emissions of 

fugitive dust would be considered to have a potentially significant impact. (Refer to Impact AQ-4 for 

additional discussion of localized air quality impacts.) 

 

Mitigation Measures 

 

AQ-1: The following measures for the control of construction-generated PM shall be implemented. These 

measures shall be shown on grading and building plans: 

a. Vehicle speed for all on-site construction vehicles shall not exceed 15 mph on any unpaved 

surface of the construction site. 

b. All onsite unpaved roads and offsite unpaved project-site access road(s) shall be effectively 

stabilized of dust emissions using water or NCUAQMD-approved dust suppressants/palliatives. If 

water is used, watering shall be applied sufficient to keep soil moist along actively used roadways. 

During the dry season, unpaved road surfaces and vehicle parking/staging areas shall be watered 

immediately prior to periods of high use (e.g., worker commute periods, truck convoys, etc.) 

Reclaimed (non‐potable) water shall be used to the extent available. 

c. Reduce and/or phase the amount of the disturbed area (e.g., grading, excavation) where 

possible.  

d. All disturbed areas anticipated to be inactive for periods of 30 days, or more, shall be treated to 

minimize wind-blown dust emissions. Treatment may include, but is not limited to, the application of 

an NCUAQMD-approved chemical dust suppressant, gravel, hydro-mulch, revegetation/seeding, 

or wood chips,  

e. All active and inactive disturbed surface areas shall be compacted, where feasible.  

f. Stockpiles of dirt or other fine loose material shall be stabilized by watering or other appropriate 

methods sufficient to reduce visible dust emissions. If necessary and where feasible, 3-sided barriers 

shall be constructed around storage piles and/or piles shall be covered by use of tarps, hydro-

mulch, woodchips, or other materials sufficient to minimize wind-blown dust. 

g. Water shall be applied prior to and during the demolition of onsite structures sufficient to minimize 

wind-blown dust. 

h. All trucks hauling dirt, sand, soil, or other loose materials are to be covered or shall maintain at least 

two feet of freeboard (minimum vertical distance between top of the load and top of the trailer) in 

accordance with California Vehicle Code Section 23114. 

i. Haul trucks and off-road equipment leaving the site shall be washed with water or high-pressure air, 

and/or use rocks/grates at the project entry points, when necessary, to remove soil deposits and to 

minimize the track-out/deposition of soil onto nearby paved roadways.  

j. Paved road surfaces located adjacent to the site access road(s), including adjoining paved 

aprons, shall be cleaned, as necessary, to remove visible accumulations of track-out material. If 

dry sweepers are used, the area shall be sprayed with water prior to sweeping to minimize the 

entrainment of dust. Reclaimed water shall be used to the extent available. 

k. Portable equipment, 50 horsepower (hp) or greater, used during construction activities (e.g., 

portable generators) shall be registered with California statewide portable equipment registration 

(issued by the California Air Resources Board) or permitted by NCUAQMD.  

l. Off-road equipment shall be maintained and properly tuned in accordance with manufacturer 

recommendations. 

m. The owner/operator shall require that off-road diesel engines be shut off when not in use for more 

than five minutes to reduce emissions from idling, to the extent possible. 



 

 

 

 

 
 

Air Quality & GHG Impact Assessment  AMBIENT Air Quality & Noise Consulting 
Lewiston CSWD WWTP Project  August 2016 

 18 

n. Alternatively fueled equipment (e.g., electric, propane, etc.), in lieu of diesel- or gasoline-fueled 

equipment, shall be used whenever possible and to the extent locally available.  

o. All on-road and off-road equipment shall be fitted with emission control devices (e.g., diesel 

particulate filters, oxidation catalysts, etc.), per manufacturer recommendations. 

 

p. The on-site idling of on-road diesel fueled trucks shall be restricted to no more than 5 minutes, per 

ARB engine idling limitations, excluding vehicles that need to idle as part of their operation, such as 

concrete mixer trucks. 

 

Level of Significance after Mitigation 

 

Implementation of the proposed mitigation measures would reduce fugitive dust emissions by 

approximately 50 to 61 percent. Additional measures have also been included that would reduce 

emissions of diesel PM from on-road vehicles and off-road equipment.  Implementation of the proposed 

mitigation measures would also ensure compliance with applicable NCUAQMD rules and regulations, 

including Rule 104, for the control of fugitive dust emissions. With mitigation, this impact would be 

considered less than significant.    

 

Long-term Operation 

 

Primary emission sources associated with the operation of the WWTP include evaporative emissions of VOCs 

that occur during the treatment process, mobile-source emissions associated with the vehicle trips to and 

from the facility, as well as occasional emissions from onsite stationary combustion sources, including 

occasional landscape maintenance activities and operation of the proposed emergency generator. 

Operational emissions associated with the plant’s primary emission sources are discussed separately, as 

follows:   

 

Wastewater Treatment Evaporative Emissions 

Evaporative emissions of VOCs are typically associated with water treatment facilities that contain high 

levels of VOCs in the wastewater influent, such as water treatment facilities at industrial and agricultural 

uses. Wastewater influent at municipal WWTPs typically includes influent generated by residential, 

institutional, and commercial land uses, which typically contain only trace levels of VOCs. The project’s 

sewer service area is comprised predominantly of residential uses. As a result, the waste sources and 

evaporative emissions of VOCs associated with existing and proposed WWTP operations are anticipated to 

be minor.   

 

Sources of VOCs at municipal WWTPs are primarily associated with processes that result in the surface 

volatilization of emissions, particularly during the activated sludge process and secondary clarification, as 

well as surface volatilization during the thickening, dewatering, and handling of biosolids. Evaporative 

emissions associated with primary emission-source processes were quantified using flow-based emission 

factors derived from the TriTAC Guidance Document on Control Technology for VOC Air Emissions form 

POTWs (1994). These emission factors were developed in a cooperative effort of publicly-owned treatment 

works (POTWs) and air regulatory agencies located in California. Emission factors contained in the TriTAC 

guidance document were derived from a combination of data generated by the Pooled Emissions 

Estimation Program (PEEP), the Joint Emissions Inventory Program (JEIP) submitted to the SCAQMD per Rule 

1179, and toxics inventories from individual California POTWs. These PEEP and JEIP emission factors are flow-

based, specific to the individual treatment processes, and are considered to provide a conservative 

estimation of emissions.  Evaporative emissions were quantified for existing and proposed project conditions 

based on an existing average-daily flow rate of 0.2 mgd and a proposed project average-daily flow rate of 

0.35 mgd. Evaporative VOC emissions associated with wastewater treatment processes are summarized in 

Table 4.  

 

 

 

 



 

 

 

 

 
 

Air Quality & GHG Impact Assessment  AMBIENT Air Quality & Noise Consulting 
Lewiston CSWD WWTP Project  August 2016 

 19 

Table 4 
Wastewater Treatment Plant Process VOC Emissions  

Process VOC Emissions (lbs/year) 1 

Existing Conditions 

 Headworks 0.00 

 Grit Removal 0.01 

 Primary Sedimentation 0.80 

 Flow Equalization 2.14 

 Activated Sludge 3.80 

 Secondary Clarifiers 0.24 

 Effluent Filtration 0.01 

 Chlorination 0.02 

 Final Effluent Discharge Weir 0.00 

 Dissolved Air Flotation 0.25 

 Sludge Digestion 0.21 

Total Emissions (lbs/year): 8.08 

Total Emissions (tons/year): 0.004 

Proposed Project  

 Headworks 0.04 

 Grit Removal 0.21 

 Primary Sedimentation 14.00 

 Flow Equalization 37.44 

 Activated Sludge 66.5 

 Chlorination 0.32 

 Sludge Digestion 3.59 

Total Emissions (lbs/year): 132.58 

Total Emissions (tons/year): 0.066 

Emissions were calculated using emission factors derived from Tri-TAC Guidance Document on Control Technology for VOC Air Emissions 
from POTWs (1994) based on an average flow rate of 0.02 mgd for existing conditions and 0.35 mgd for proposed project conditions. 

 

In comparison to existing operations, the proposed project is not anticipated to result in a change in worker 

vehicle trips. However, the proposed project would result in approximately one haul truck trip annually for 

the removal of septage waste.  In addition, the proposed project would also include the installation of an 

emergency standby power generator for use during power outages. The specific size of the generator is 

not yet known. However, based on equipment installed for similar facilities, it is estimated that an 

approximate 375 horsepower generator would be required. The generator will be sized to operate all 

essential pumps, process equipment, and control systems. The generator would be required to comply with 

NCUAQMD’s permitting requirements and operational limitations. Accordingly, the emergency standby 

power generator would only be operated for maintenance, testing, required regulatory purposes, and 

during emergency situations.  Total project-generated operational emissions, including emissions from 

wastewater treatment processes, landscape maintenance activities, operation of the emergency 

generator, and motor vehicle trips are summarized in Table 5. 

 



 

 

 

 

 
 

Air Quality & GHG Impact Assessment  AMBIENT Air Quality & Noise Consulting 
Lewiston CSWD WWTP Project  August 2016 

 20 

Table 5 
Summary of Daily Operational Emissions of Criteria Air Pollutants  

Construction Activity 

Annual Emissions (lbs/Day) 1 

ROG NOX  CO SOX  PM10 PM2.5 

WWTP Process Emissions 2 0.36      

Landscape Maintenance 6.97 0 0 0 0 0 

Emergency Generator 3 4.13 45.22 20.13 0.10 0.20 0.20 

Motor Vehicle Use 4 11.39 48.19 23.28 0.10 1.64 1.47 

Total Daily Emissions: 22.85 93.41 43.41 0.20 2.99 2.82 

Net Increase Compared to Existing: 22.82 93.41 43.41 0.20 2.99 2.82 

Daily Significance Thresholds: 50 50 500 80 80 50 

Exceeds Daily Thresholds? No Yes No No No No 

Total Annual Emissions: 0.05 0.56 0.44 0.00 0.05 0.03 

Annual Significance Thresholds: 40 40 100 40 15 10 

Exceeds Annual Thresholds? No No No No No No 

1. Emissions were quantified using CalEEMod, version 2013.2.2. 
2. WWTP process emissions are based on annual emissions and 365 operational days/year. 
3. Assumes 375 hp diesel fueled generator, 85% PM control efficiency with DPF per best available control technology requirements. Annual 

emissions assume a maximum of 200 hours annually, In accordance with NCUAQMD permitting requirements. 
4. Assumes maximum of two employee trip/day, 250 days/year; 1 septage haul truck trip annually. 
Refer to Appendix C for modeling results and assumptions. 

 

As noted in Table 5, the proposed project would result in a slight increase in overall emissions. In total, the 

proposed project would result in net increases of approximately 22.82 lbs/day of ROG, 93.41 lbs/day of 

NOX, and 43.41 lbs/day of CO, 0.2 lbs/day of SOX, 2.99 lbs/day of PM10, and 2.82 lbs/day of PM2.5. On an 

annual basis, the project would generate approximately 0.05 tons/year of ROG, 0.56 tons/year of NOX, and 

0.44 tons/year of CO, 0.05 tons/year of PM10, and 0.03 tons/year of PM2.5. Annual emissions of SOX would be 

negligible. The proposed project would not result in increased emissions of criteria air pollutants that would 

exceed applicable significance thresholds. This impact is considered less than significant. No mitigation is 

required. 

 

 

Impact AQ-3:  Would the project result in a cumulatively considerable net increase of any criteria 

pollutant for which the project region is non-attainment under an applicable federal or 

state ambient air quality standard (including releasing emissions which exceed 